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Equipment Authorization Measurements

FCC Identifier: IHET5BP1

Name of Grantee:; Motorola, Inc

Equipment Class: Licensed Non-Broadcast Transmitter

Notes: SC4812-MF 1X @ 800 MHz CDMA BTS

F’l("ji(tie(f’;’R Descripion Section Compliant
2.1046 RF Output Power A Yes
2.1047 Modulation Characteristics B Yes
2.1049 Occupied Bandwidth C Yes
2.1051 Spurious Emissions at Antenna Terminals D Yes
2.1053 Field Strength of Spurious Radiation E Yes
I Yes

2.1035 Frequency Stability
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Fort Worth, TX 76137
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FCC Test Firm Registration No. 90809
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Global Telecom Solutions Sector

SC4812-MF 1X @ 800 MHz CDMA BTS
Test Report Exhibit

FCC ID: IHET5BP1

SECTION A

RF Output Power - 47CFR2.1046

Tune Power | Power Eog\\//: |S-97
Channd | Frequency Modulation Level | Level M easur ed Limit | PassFail
(MH2) (mwW) | (dBm) (dBm) (dB)
1013 869.70 1X-QPSK 0.063 -12 -11.94 +2/-4 Pass
777 893.31 1X-QPSK 0.063 -12 -12.00 +2/-4 Pass
[ g |

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas

Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com

8/25/2004




I I N

Global Telecom Solutions Sector

SC4812-MF 1X @ 800 MHz CDMA BTS FCC ID: IHETSBP1
Test Report Exhibit

Summary of Radiated RF M easur ements
Worst Case Radiated RF Spur Level

Transmit | Power Leve Spur Freq. Spur Level Spur Leve FC(.: Max .
Channel (mw) (GH2) Measured Measured (dBm) | Limit | PassFall
(dBuV/meter) (dBm)
777H 0.063 8.9331 37.873 -57.36 -13.0 Pass
Summary of Conducted RF M easurements
Worst Case Conducted RF Spur Level
Transmit | Power Level | o ) ur Level Measured (dBm) | FCC Max Limit (dBm) | Pass/Fail
Channel (mw) - >
777 .063 1.78662 -75.29 -13.0 Pass
| g | 8/25/2004
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Global Telecom Solutions Sector

SC4812-MF 1X @ 800 MHz CDMA BTS

Test Report Exhibit

SECTIONB

FCC ID: IHET5BP1

Modulation Characteristics - 47CFR2.1047

Summary of M odulation Characteristics

Tune Power RHO
Channedl | Frequency M odulation Level M easur ed RHO Spec| PassFail
(MH2) (mw)
1013 869.70 1X-QPSK .063 0.98443 >0.912 Pass
777 893.31 1X-QPSK .063 0.98459 >0.912 Pass

Note: The BTSwas configured for maximum power out of —12.0 dBm. The output power was set 0.063mW using a
power meter.

N1
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Global Telecom Solutions Sector

SC4812-MF 1X @ 800 MHz CDMA BTS FCC ID: IHETSBP1
Test Report Exhibit

SECTION C
Occupied Bandwidth - 47CFR2.1049

Summary of Occupied Bandwidth

Frequency . Power M easur ed FCC .
Channd (MH2) Modulation Level (MH2) Limit Pass/Fail
(dBm) (MH2)
1013 869.70 1X-QPSK -12.0 1.2233 1.30 Pass
777 893.31 1X-QPSK -12.0 1.2217 1.30 Pass

Note: The BTSwas configured for maximum power out of —12.0 dBm. The output power was set 0.063mW using a
power meter.

The following formulais used to obtain the correct power reference point from which the OBW of the CDMA signal
is obtained. See example cal culation below:

Power (measured in 30kHz bandwidth) + 10 log (1.2288 MHz/30kHz)

The occupied bandwidth is measured in a 30 kHz resolution bandwidth. Results are summarized above.

"1 8/25/2004
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Global Telecom Solutions Sector

SC4812-MF 1X @ 800 MHz CDMA BTS FCC ID: IHETSBP1
Test Report Exhibit

Occupied Bandwidth —0.063mW

s Agilent 18:37:38 Jun 22, 2004  cdmaZoee Measure
BTS Ch Freq 869.700 MHz cgg’:_:‘:r'
Occupied BH
Center Freq 869.700000 MHz ACPR
16 Occupied BH
S e Intermod
Spectrum
Emission Mask
Occupied
Occupied BH Total Power BW
1.2233 MHz -11.92 dBm
More
1 of 2
[File Operation Status, A:\SCREN863.6IF file saved
Channd 1013 -869.70 MHz — QPSK
4 Agilent 21:53:23 Jun 22, 2004  cdma2000 Measure
BTS Ch Freq 893.310 MHz Channel
Occupied BH ]
ACPR
Intermod
Spectrum
Emission Mask
Occupied
Occupied BH Total Power BUW
1.2217 MHz -11.95 dBm
More
1 of 2

File Operation $tatus. A:\SCREN879.GIF file saved

Channel 777 —893.31 MHz — QPSK

"1 8/25/2004
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Global Telecom Solutions Sector

SC4812-MF 1X @ 800 MHz CDMA BTS FCC ID: IHET5BP1
Test Report Exhibit
| g | 8/25/2004
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Global Telecom Solutions Sector
SC4812-MF 1X @ 800 MHz CDMA BTS FCC ID: IHET5BP1

Test Report Exhibit
SECTION D

Spurious Emissionsat Antenna Terminal - 47 CFR 2.1051

Summary of Wor st Case Spurious Emissions at Antenna Terminal

Channel Modulation Freq. (GHz) | PY' Le(‘éeém)eawred FCC Max Limit (dBm) | Pas/Fail
1013 1X-QPSK 173040 -75.87 13 Pass
777 1X-QPSK 1.78662 7529 13 Pass

FCC Max. Limit Per 47 CFR:

= Transmitted Power (10 Log10 (Pwatt)) - (43 + 10 Log10 (Pwett)) dBW
10 Log10 (Pwatt) - (43 + 10 Log10 (Pwatt)) dBW

-43 dBW

-13dBm

"1 8/25/2004
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Global Telecom Solutions Sector

SC4812-MF 1X @ 800 MHz CDMA BTS FCC ID: IHETS5BP1

Test Report Exhibit

Spurious Emissions at Antenna Terminal — 0.063mW

Channel 1013-869.70 MHz — QPSK

- Agilent 02:18:17  Jun 23, 2004 |Freq/ChanneI

Ext Ref
Ch Freq 869.7 MHz Trig Free

Center Freq
869.700000 MHz
Adj Channel Power

Center 869.7000000 MHz Start Freq
867670008 MH2

Stop Freq
871.730008 MHz

CF Step
§69.700000 MHz
Auto Man
T, ———

""’i“*ﬂa-f‘|\'."-'».“\.'J(«,u\-'p"r' Hurer

Freq Offset
B.ABAAAEEE Hz

Signal Track
On 0ff

File Operation Status, A:\SCREN896.GIF file saved

- Agilent 02:19:37  Jun 23, 2004 |Freq/ChanneI

Ext Ref
Ch Freq 1.7394 GHz Trig Free

Adj Channel Power I

Center 1.739400000 GHz Start Freq
1.73690009 GHz

Stop Freq
1.74130008 GHz

Center Freq
1.73940008 GHz

it A g .
# A e J‘(ﬁ"rr‘\‘hl“‘w o JN gLy w"rm.
ket ol 1 -

CF Step
§69.700000 MHz
Auto Man

Freq Offset
B.ABAAAEEE Hz

ItS Froq Offcet  Ref B dBc Lewer dgy dbc UPPer dpp 0nS|gnaI Trag#

File Operation Status, A:\SCREN897.GIF file saved
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Global Telecom Solutions Sector

SC4812-MF 1X @ 800 MHz CDMA BTS FCC ID: IHET5BP1
Test Report Exhibit
# Agilent 02:19:54 Jun 23, 2004 |Freq/ChanneI
Ext Ref
Ch Freq 2.6091 GHz Trig Free 2_%3;‘1‘5%%5 e
Adj Channel Power _- ——
Center 2.609100000 GHz StartFreq
2.60660000 GHz
Stop Freq
2.61160008 GHz
T NN e e i TR T Ly N e et 869 7@55: @Eﬂ@s Tvﬁlg
Auto Man

Freq Offset
B.ABAAAEEE Hz

tS Freq Offset  Ref BW UnSIQHaI Traocfkf

File Operation Status, A:\SCREN898.GIF file saved

2 Agilent 02:20:12 Jun 23, 2004 |Freq/ChanneI
Ext Ref

Ch Freq 3.4788 GHz Trig Free 3_538"8%%5 e

Al Chanel Pover 1 ee—

Center 3.478800000 GHz StartFreq

3.47630000 GHz

Stop Freq

348130000 GHz

CF Step

$69.700000 MHz

Aute  Man

Freq Offset
B.ABAAAEEE Hz

" dEm dic Upper gpy an

Signal Track
Off

File Operation Status, A:\SCREN899.GIF file saved

"1 8/25/2004
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Global Telecom Solutions Sector

SC4812-MF 1X @ 800 MHz CDMA BTS FCC ID: IHET5BP1
Test Report Exhibit
2 Agilent 02:20:28 Jun 23, 2004 |Freq/ChanneI
Ext Ref
: Center Freq
Ch Freq 4.3485 GHz Trig Free -
d) Chanmnel Pover [T A
Center 4.348500000 GHz Start Freq
4.34600000 GHz
Stop Freq
435100008 GHz
CF Step
869.700008 MHz
Auto Man

Freq Offset
B.ABAAAEEE Hz

tS Freq Offset  Ref BW UnSIQHaI Traocfkf

File Operation Status, A:\SCREN900.GIF file saved

% Agilent 02:20:45 Jun 23, 2004 |Freq/ChanneI

Center Freq

Ch Freq 5.2182 GHz Trig Free 551820000 GHz

Ad] Channel Porier | |yyeee————
Center 5.218200000 GHz Start Freq
£.21570600 GHz

Stop Freq

5.22070800 GHz

gy AT T g i 869.7@5@%@8'@2

Auto Man

Freq Offset
B.ABAAAEEE Hz

RMS Results Freq 0ffeet  Ref BW : oWer Ry dBc " dBm on

r

Signal Track
Off

File Operation Status, A:\SCREN901.GIF file saved

"1 8/25/2004
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Global Telecom Solutions Sector

SC4812-MF 1X @ 800 MHz CDMA BTS FCC ID: IHET5BP1
Test Report Exhibit
2 Agilent 02:21:03 Jun 23, 2004 |Freq/ChanneI
Ext Ref
: Center Freq
Ch Freq 6.8879 GHz Trig Free -
d) Chanmnel Pover [T
Center 6.087900000 GHz StartFreq
£.08540000 GHz
Stop Freq
£.09040008 GHz
CF Step
869.700008 MHz
Auto Man

Freq Offset
B.ABAAAEEE Hz

tS Freq Offset  Ref BW UnSIQHaI Traocfkf

File Operation Status, A:\SCREN902.GIF file saved

2 Agilent 02:21:21 Jun 23, 2004 |Freq/ChanneI
Ext Ref

Ch Freq 6.9576 GHz Trig Free 6_5597"6‘5%%5 e

Al Chanel Pover 1 ee——

Center 6.957600000 GHz StartFreq

£.95510008 GHz

Stop Freq

£.96010000 GHz

CF Step

$69.700000 MHz

Aute  Man

Freq Offset
B.ABAAAEEE Hz

" dEm dic Upper gpy an

Signal Track
Off

File Operation Status, A:\SCREN903.GIF file saved

"1 8/25/2004
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Global Telecom Solutions Sector

SC4812-MF 1X @ 800 MHz CDMA BTS FCC ID: IHET5BP1
Test Report Exhibit
2 Agilent 02:21:39 Jun 23, 2004 |Freq/ChanneI
Ext Ref
: Center Freq
Ch Freq 7.8273 GHz Trig Free -
d) Chanmnel Pover [T
Center 7.827300000 GHz StartFreq
7.62450000 GHz
Stop Freq
7.62980000 GHz
CF Step
869.700008 MHz
Auto Man

Freq Offset
B.ABAAAEEE Hz

tS Freq Offset  Ref BW UnSIQHaI Traocfkf

File Operation Status, A:\SCREN904.GIF file saved

# Agilent 02:21:56 Jun 23, 2004 |Freq/ChanneI
Ext Ref

Ch Freq  8.697 GHz Trig Free | o Coniel Fred

Al Chanel Pover 1 [ ae——

Center 8.697000000 GHz StartFreq

5.69450000 GHz

Stop Freq

3.69950000 GHz

CF Step

869.700000 MHz

Aute  Man

Freq Offset
B.ABAAAEEE Hz

" dEm dic Upper gpy an

Signal Track
Off

File Operation Status, A:\SCREN905.GIF file saved

"1 8/25/2004
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Global Telecom Solutions Sector

SC4812-MF 1X @ 800 MHz CDMA BTS FCC ID: IHET5BP1
Test Report Exhibit
2 Agilent 02:22:13 Jun 23, 2004 |Freq/ChanneI
Ext Ref
: Center Freq
Ch Freq 9.5667 GHz Trig Free -
d) Chanmnel Pover [T R
Center 9.566700000 GHz StartFreq
9.56420000 GHz
Stop Freq
9.56920008 GHz
CF Step
869.700008 MHz
Auto Man

Freq Offset
B.ABAAAEEE Hz

tS Freq Offset  Ref BW UnSIQHaI Traocfkf

File Operation Status, A:\SCREN906.GIF file saved

"1 8/25/2004
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Global Telecom Solutions Sector

SC4812-MF 1X @ 800 MHz CDMA BTS
Test Report Exhibit

FCC ID: IHET5BP1

Spurious Emissions at Antenna Terminal — 0.063mW
Channel 777 - 893.31 MHz — QPSK

% Agilent 21:55:32  Jun 22, 2004

Ch Freq 893.31 MHz Trig Free

Adj Channel Power _-

Center 893.3100000 MHz

ey e

RS

File Operation Status. A:\SCREN881.GIF file saved

|Freq/ChanneI

Center Freq
893.310000 MHz

StartFreq
891.280008 MHz

Stop Freq
%95.340000 MHz

CF Step
$93.310008 MHz
Auto Man

Freq Offset
000600600 Hz

Signal Track
On 0ff

N1
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Global Telecom Solutions Sector

Center Freq
1.78662000 GHz

SC4812-MF 1X @ 800 MHz CDMA BTS FCC ID: IHET5BP1
Test Report Exhibit
# Agilent 2L:57:57 Jun 22, 2004 [Freq/Channel
Ch Freq 1.78662 GHz Tri F
Adj Channel Power _- JE———
Center 1.7866200080 GHz Start Freq
1.78412006 GHz
St

BN U N LS AT YT

-a'-,J,\urr—'\l-."r‘-"h’r.-,'-'-'»‘l‘p-*ﬁp'fﬂ‘fﬁ;uh Ir"*a"ql\-'f'|||».,f"*‘|’ll||'\rwl
Auto

tS Freq Offset  Ref BW in

1.78912008 GHz

Freq Offset
B.ABAAAEEE Hz

Signal Track
Off

op Freq

CF Step
5| 893.310000 MHz
Man

File Operation Status, A:\SCREN882.GIF file saved

Ch Freq 2.67993 GHz Trig Free| , c-qq

Adj Channel Power _-

Center 2.679930000 GHz Start Freq
2.67743009 GHz

Stop Freq
2.68243000 GHz

- f
ail 893.31
Auto

Fre

RMS Results Freq 0ffeet  Ref BUW dBc Lowsr gBm  dBc YPPEr gEm On
rri r

File Operation Status, A:\SCREN8823.GIF file saved

5.00000000 Hz

Signal Track

i Agilent 21:58:27 Jun 22, 2004 |Freq/ChanneI

Center Freq

3008 GHz

CF Step
A8 MHz
ban

g Offset

0ff

N1
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Global Telecom Solutions Sector

SC4812-MF 1X @ 800 MHz CDMA BTS FCC ID: IHETS5BP1

Test Report Exhibit
# Agilent 21:58:44 Jun 22, 2004 |Freq/ChanneI

Ext Ref
Ch Freq 3.57324 GHz Trig Free 35%"2%%5 e
A Chamel Porer |
Center 3.5732400080 GHz Start Freq
3.57074000 GHz
Stop Freq
3.57574868 GHz
CF Step
£93.310068 MHz
Auto Man

Freq Offset
B.ABAAAEEE Hz

tS Freq Offset  Ref BW UnSIQHaI Traocfkf

|Freq/ChanneI

Center Freq
Ch Freq  4.46655 GHz 4 46655600 GHz

Adj Channel Power

Center 4.466550000 GHz Start Freq
4.46465009 GHz

Stop Freq
4.46905000 GHz

.f CF Step
vl 393.310000 MHz
Auto Man

Freq Offset
7.00000008 Hz

RMS Results Freq 0ffeet  Ref BUW dBc Lowsr gBm  dBc YPPEr gEm OnSIQHaI Tragfl}(c

rrier Power

File Operation Status, A:\SCREN885.GIF file saved

N1
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Global Telecom Solutions Sector

SC4812-MF 1X @ 800 MHz CDMA BTS
Test Report Exhibit
- Agilent 21:59:18 Jun 22, 20804
Ext Ref

Trig Free

Ch Freqg
Adj Channel Power

3.35986 GHz

Center 5.359860000 GHz

tS Freq Offset  Ref BW

FCC ID: IHET5BP1

|Freq/ChanneI

Center Freq
5.35986000 GHz

StartFreq
5.35736000 GHz

Stop Freq
5.36236000 GHz

CF Step
893.310008 MHz
Auto Man

Freq Offset
B.ABAAAEEE Hz

Signal Track
On (Ff

File Operation Status, A:\SCREN886.GIF file saved

# Agilent 21:5%:36 Jun 22, 2664

Ch Freq 6.25317 GHz Trig Free

Adj Channel Power _-

Center 6.253170000 GHz

RMS Results Freq 0ffeet  Ref BUW dBc Lowsr gBm  dBc YPPEr gEm
rri r

File Operation Status, A:\SCREN887.GIF file saved

|Freq/ChanneI

Center Freq
£.25317080 GHz

StartFreq
£.25067008 GHz

Stop Freq
£.25567000 GHz

CF Step
293.310006 MHz
Auto Man

Freq Offset
7.00000008 Hz

Signal Track
On 0ff

N1
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Global Telecom Solutions Sector

SC4812-MF 1X @ 800 MHz CDMA BTS
Test Report Exhibit

% Agilent 21:59:53 Jun 22, 2004
Ext Ref
Trig Free

Ch Freqg
Adj Channel Power

7.14648 GHz

Center 7.146480000 GHz

tS Freq Offset  Ref BW

FCC ID: IHET5BP1

|Freq/ChanneI

Center Freq
714648008 GHz

StartFreq
7.14398000 GHz

Stop Freq
714838000 GHz

CF Step
893.310008 MHz
Auto Man

Freq Offset
B.ABAAAEEE Hz

Signal Track
On (Ff

File Operation Status, A:\SCREN888.GIF file saved

H Agilent 22:08:11  Jun 22, 2664

Ch Freq 8.03973 GHz Trig Free

Adj Channel Power _-

Center 8.039790000 GHz

oy

dBc UPPer 4pp

RMS Results Freq 0ffeet  Ref BW dBc Lower gop
rri r

File Operation Status, A:\SCREN889.GIF file saved

|Freq/ChanneI

Center Freq
£.03979000 GHz

StartFreq
8.03723000 GHz

Stop Freq
8.04229000 GHz

CF Step
293.310006 MHz
Auto Man

Freq Offset
7.00000008 Hz

Signal Track
On 0ff

N1
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Global Telecom Solutions Sector

SC4812-MF 1X @ 800 MHz CDMA BTS
Test Report Exhibit
- Agilent 22:00:57 Jun 22, 2004
Ext Ref

Trig Free

Ch Freqg
Adj Channel Power

8.9331 GHz

Center 8.933100000 GHz

tS Freq Offset  Ref BW

| 893.310880 MHz

FCC ID: IHET5BP1

|Freq/ChanneI

Center Freq
8.93310008 GHz

StartFreq
5.93060000 GHz

Stop Freq
8.93560000 GHz

CF Step

Auto Man

Freq Offset
B.ABAAAEEE Hz

Signal Track
On (Ff

File Operation Status, A:\SCREN891.GIF file saved

w5 Agilent 22:01:15 Jun 22, 2664

Ch Freq 9.82641 GHz Trig Free

Adj Channel Power _-

Center 9.826410000 GHz

dBc UPPer 4pp

RMS Results Freq 0ffeet  Ref BW dBc Lower gop
rrier Power

File Operation Status, A:\SCREN892.GIF file saved

|Freq/ChanneI

Center Freq
9.82641000 GHz

StartFreq
9.62391008 GHz

Stop Freq
9.82891000 GHz

CF Step
293.310006 MHz
Auto Man

Freq Offset
7.00000008 Hz

Signal Track
On 0ff

N1
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Global Telecom Solutions Sector

SC4812-MF 1X @ 800 MHz CDMA BTS

Test Report Exhibit
SECTION E

Field Strength of Spurious Radiation -

Wor st case Radiated RF Spur Levels

FCC ID: IHET5BP1

47/CFR2.1053

TRANSMIT SPUR MZ%S,\LIJELED MEASURED FCC, Part 22
FREQUENCY Signal Level MAX LIMIT
CHANNEL (GH2) LEVEL (dBm) (dBm)
dBuV/meter
1013H 8.697 37.047 -58.18 -13
1013V 8.697 35.747 -59.48 -13
7rH 8.9331 37.873 -57.36 -13
7 8.9331 36.373 -58.86 -13

Converting dBuV/meter to dBm when Part 24 isdoneat 3 meters.

1. (dBuV/M / 20) *(Inverse Log) = uvV/M
2. Log(uV/M /57735) * 20 = dBm

If thetest is done a 10 meters, the first formulawould remain the same.
The 2nd isasfollows Log[( uvV/m* 1/ (3* 57735)/10)] * 20 dBm

N1
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SC4812-MF 1X @ 800 MHz CDMA BTS FCC ID: IHETSBP1
Test Report Exhibit

SECTION F
Frequency Stability - 47CFR2.1055

Mode 27V Power Worst case FCC Reguirement PasyFail
DPPM
CSM1 85-115% <0.02 +/- 1.5 ppm max Pass
CSM 2 85-115% <0.02 +/- 1.5 ppm max Pass
Mode Temperature DPPM FCC Reguirement PasyFail
CSM1 -30to+50 C <0.02 +/- 1.5 ppm max Pass
CSM2 -30to +50 C <0.02 +/- 1.5 ppm max Pass
N1 8/25/2004
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SC4812-MF 1X @ 800 MHz CDMA BTS FCC ID: IHETSBP1
Test Report Exhibit

Frequency Stabilfty wih Varying Supply Voliage - C5M1

15 oo o o S — — — — —— — - _ o e ]
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Fraquancy Stabliity with Varging Supply Voltage - CSM2

20
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Test Report Exhibit
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